



**Test Report**

No. 2016652/EC

Date: Apr 21 2005

Page 1 of 1

MERRYRICH INDUSTRIAL LTD  
9/F, KAM CHUNG FTY BLDG.,  
30-38 LAM TIN ST., KWAI CHUNG, N.T.,  
HONG KONG.

Report on the submitted sample said to be PVC COMPOUND.

SGS Job No.	:	1742325
Style / Item No.	:	N-NMABS 95017A / 105°C
P.O. / Ref. No.	:	TSE050408-041
Manufacturer	:	MEN WAI PLASTIC (SHENZHEN) CO.,LTD
Country of Origin	:	CHINA
Sample Receiving Date	:	APR 14 2005
Testing Period	:	APR 15-21 2005

Test Requested

- 1) To determine the Cadmium Content in the submitted sample.
- 2) To determine the Lead Content on the submitted sample.

Test Method


- 1) With reference to BS EN 1122:2001, Method B, analysis was performed by Inductively Coupled Argon Plasma-Atomic Emission Spectrometry (ICP-AES).
- 2) As specified in EPA Method 3050B. Analysis was performed by Inductively Coupled Argon Plasma-Atomic Emission Spectrometry (ICP-AES).

Test Results	:	<u>Element</u>	<u>Black Plastic Pellet</u>
	:	1) Cadmium (Cd) Content	< 2 ppm
	:	2) Lead (Pb) Content	< 2 ppm

(Results shown are of the total weight of samples)

Notes : < = Less than  
ppm = mg/kg

Signed for and on behalf of  
SGS Hong Kong Ltd

  
Lee Fung Mei, Miranda  
Senior Manager

\*\*\* End of Report \*\*\*

This Test Report is issued by the Company subject to its General Conditions of Service printed overleaf. Attention is drawn to the limitations of liability, indemnification and jurisdictional issues defined therein. The results shown in this Test Report refer only to the sample(s) tested unless otherwise stated. This Test Report cannot be reproduced, except in full, without prior written permission of the Company.